TOOLS NEEDED
Tools needed for assembly of this table are a 1/4", 3/8", 1/2" and 5/16" socket wrench.

UNPACKING AND CHECKING PARTS

Separate all parts from packing materials. Check your parts with the parts list shown on this page.
Refer to Figure 1if you are unsure about the description of any part. If parts are missing, delay
your assembly of this Quick Fold Extension Table until you have obtained the missing part(s).

WARNING: ATTEMPTING TO ASSEMBLE THE QUICK FOLD EXTENSION TABLE OR TO
USEIN ANY WAY WITHOUT OBTAINING ANY MISSING PARTS AND INSTALLING THEM

CORRECTLY COULD RESULT IN AN ACCIDENT RESULTING IN POSSIBLE SERIOUS
INJURY.

Table Top o
Thick Spacer

t. . Washer
Bolt
Leg Bracket™¢ H @
Lock Nut
Rubber Boot
bl
Logeaply ~— Protector @ )
(looseinbag)  Nut Carriage Bolt
=
FIG. 1 Hex Head Bolt T-Nut All Thread Bolt Flange Nut
LIST OF LOOSE PARTS
Your # 4730310 Quick Fold Extension Table includes the following parts:
" DESCRIPTION QUANTITY DESCRIPTION QUANTITY
TAbIO TOP v Lock NUt (1/4"-20) .....ovvoeevrerereeeseresreen
Leg Assembly ...... Carriage Bolt (1/4"-20 X 1") ....c.cceurerenes

Flange Nut (1/4"-20) .................
All Thread Bolt (1/2"-13 x 2")

Hinge Assembly
Leg Bracket .........

Bolt (1/4"-20 X 1 1/4%) ..o, Rubber Foot .............cccooovvvnnn.
T-Nut ... ProtaCOE L4 s cssmsssssussivssssnss
Nut (1/2"-13) .. Thick Spacer Washer .............c.cccoeee....

(SRS O O U PR

Hex Head Bolt (5/16"-18 x 1/2") ..

Page 2

ASSEMBLY

Read these instructions completely before beginning assembly of this table.

QUICK FOLD EXTENTION TABLE

CAUTION: AVOID PINCH POINTS WHEN ASSEMBLING, OPERATING OR STORING THIS
QUICK FOLD EXTENSION TABLE.

TO ASSEMBLY THE FOLDING LEG . - - N
1. Place a leg bracket onto the leg assembly. 1Jsing a ehcling .

bolt(1/4"-20 x 1 1/2") and lock nut (1/4"-20) fasten the BOLT
leg bracket onto the leg assembly. Be careful not to
over tighten the nut and prevent the leg bracket from
rotating on the leg assembly. Follow the above steps
for the second leg bracket. See Figure #2. -

LEG BRACKET
FIG. 2

2. Place four carriage bolts (1/41-20 x 1*) into the top
rear of the table top. Mount the folding leg assembly
so that in the collapsed position the leg folds forward
toward the front of the table. Secure the folding leg with
the flange nuts provided (1/4"-20). See Figure #3.

CARRIAGE BOLT

o cnd
|

TO ASSEMBLE THE HINGES LEG BRACKET

3. Place four carriage bolts (1/4"-20 x 1) into the
top front of the table top. Mount the hinge assembly
on the underside of the table top using the flange
nuts provided (1/4"-20). Do not over tighten the flange
nuts or you may damage the table by putting the bolts
through. Make sure that the hinge assembly is face
up. See Figure #4. .

TABLE TOP

a— — et
o,

FIG.3

CARRIAGE BOLT .m m

MOUNTING TABLE TO THE BT3000 « « TABLE

1. Slide the T-Nuts into the bottom .om the back rail as
shown in Figure #5. -

2. Insert the hex head bolt (5/16"-18 % 1/2") with the
thick spacer washer through the bottom of the hinge
hole. Screw the bolt into the special T-Nut provided,
after positioning the T-Nut in the bottom slot of the FIG.4
BT3000 rear rail. Secure the bolt firmly. See Figure #5.

HINGE ASSEMBLY

EXTENSION RAIL

OPERATION OF THE TABLE

1. To position for storage pull down on the spring loaded
handle and collapse the leg flush to the table. The leg
will lock into the folded position for storage.

2. To position for use simply pull down on the spring
loaded handle and fold the leg to its full extension. The
leg will lock into the extended position for use as an
outfeed table.

Page 3




